Issuu on Google+

15 14

13 12

9

8

11

17

10

7

18

16 19

6

3

5

4

20 21 22 23

2 1

24 25 26

27

32 53 47 46 29 30 31

38

51 50

55

56

45

43

48

49

52

44

57

35 34

37 59

36

58

40 39

70 71

69

82

64 73

63 67

62

66

61 60

68 80

79 83

78 77

74

81

75 76

2007/10 5007N


MODEL 5007N Item Sub Parts_No. Description Portuguese 1 266283-4 PARAFUSO M8X20 2 224409-4 FLANGE EXT 35 3 224412-5 FLANGE INT 35 4 257279-6 ANEL 17 5 961201-4 ANEL RETENTOR S-42 6 266398-7 PARAFUSO AUTO ATARRAXANTE 4X12 7 345931-9 PLACA DE NIVEL 8 318057-0 TAMPA DE PROT 9 231839-2 MOLA DE TENSAO 4 10 345422-0 ESPACADOR 11 285848-3 RETENTOR DO ROLAM 23-36 12 211275-8 ROLAMENTO DE ESFERA 6003DDW 13 911223-4 PARAFUSO M5X16 SW+PW 14 318056-2 CAIXA DO ROLAM 15 324690-8 EIXO 16 226682-2 ENGRENAGEM HELICOIDAL 47 17 210029-0 ROLAMENTO DE ESFERA 608ZZ 18 213623-7 ANEL O RING 46 19 596286-7 ESTATOR COMPL 127V 19 596288-3 ESTATOR COMPL 220V C10 654020-2 MOLA TERM (GR) C20 654502-4 TERMINAL JST P-2 20 266397-9 PARAFUSO ATARR 5X50 21 419548-5 GUIA DA VENTOINHA 22 210029-0 ROLAMENTO DE ESFERA 608ZZ 23 681625-5 ARRUELA DE ISOL 24 510133-8 ROTOR - 110V D10 24 510134-6 ROTOR - 220V D10 25 240003-4 VENTOINHA 80 26 231297-2 MOLA DE COMPRES 9 27 345717-1 TRAVA DO EIXO 29 267280-3 ARRUELA LISA 15 30 211236-8 ROLAMENTO DE ESFERA 6002DDW 31 261132-0 ARRUELA DE URETANO 26 32 158672-6 PROTETOR FIXO COMPL C10 263002-9 PINO BORR 4 C20 816912-5 ETIQUETA DE ESCALA 34 251247-1 PARAFUSO CAB RED M6X20 35 262552-1 BUCHA DE BORR 6 36 450684-8 TAMPA DO PUNHO 37 693930-8 CABO ELET 37 693970-6 CABO ELET 2X1,5X2M 38 682564-2 PROTETOR DO FIO 39 266326-2 PARAFUSO ATARRAXANTE 4X18 40 687140-7 PRENDEDOR DO FIO 44 651189-3 INTERRUPTOR TG933TN-2 45 158705-7 CAIXA DO MOTOR COMPL C10 643653-8 GUIA DE CARVAO 6,5-13,5 46 266326-2 PARAFUSO ATARRAXANTE 4X18 47 331719-3 TUBO 9 48 941201-0 ARRUELA LISA MAIOR 8

Description English HEX. SOCKET HEX. BOLT M8X20 OUTER FLANGE 35 INNER FLANGE 35 RING 17 RETAINING RING S-42 TAPPING SCREW BIND CT 4X12 LEVER PLATE SAFETY COVER TENSION SPRING 4 SPACER BEARING RETAINER 23-36 BALL BEARING 6003DDW PAN HEAD SCREW M5X16 BEARING BOX SPINDLE HELICAL GEAR 47 BALL BEARING 608ZZ O RING 46 FIELD ASS'Y 115V FIELD ASS'Y 220V RING TERMINAL CONNECTOR P-2 TAPPING SCREW BIND 5X50 BAFFLE PLATE BALL BEARING 608ZZ INSULATION WASHER ARMATURE ASSEMBLY 115V INC. 2223252930 ARMATURE ASSEMBLY 220V INC. 2223252930 FAN 80 COMPRESSION SPRING 9 SHAFT LOCK FLAT WASHER 15 BALL BEARING 6002DDW URETHANE WASHER 26 BLADE CASE COMPLETE RUBBER PIN 4 SCALE LABEL PAN HEAD SCREW M6X20 RUBBER SLEEVE 6 HANDLE COVER POWER SUPPLY CORD 1.5-2-2.0 POWER SUPPLY CORD 1.5-2-2.0 CORD GUARD TAPPING SCREW 4X18 STRAIN RELIEF SWITCH TG933TN-2 MOTOR HOUSING COMPLETE BRUSH HOLDER 6.5-13.5 TAPPING SCREW 4X18 PIPE 9 FLAT WASHER 8

Qty Unit 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 2 PC. 1 PC. 1 PC. 1 1 PC. 1 PC. 1 PC. 1 PC. 2 PC. 2 PC. 2 PC. 1 PC. 1 PC. 1 PC. 1 0 1 0 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 2 PC. 1 1 PC. 1 PC. 1 1 PC. 1 PC. 1 PC. 2 PC. 1 PC. 1 PC. 1 2 PC. 5 PC. 1 PC. 1 PC.


MODEL 5007N Item Sub Parts_No. Description Portuguese 49 345930-1 PLACA DE NIVEL 50 252199-9 PORCA SEXT M8-13 51 257953-6 ANEL TRAVA E-12 52 345929-6 TAMPA TRAS 53 266326-2 PARAFUSO ATARRAXANTE 4X18 55 911268-2 PARAFUSO CAB RED 5X45 SW+PW 56 864987-8 ETIQUETA DE IDENTIFICACAO 5007N 57 450705-6 PUNHO FRONTAL 58 643650-4 TAMPA DA ESC DE CARVAO 6,5-13,5 59 181044-0 ESCOVA DE CARVAO CB-153 60 257953-6 ANEL TRAVA E-12 61 345930-1 PLACA DE NIVEL 62 252199-9 PORCA SEXT M8-13 63 941201-0 ARRUELA LISA MAIOR 8 64 163485-2 PLACA ANG COMPL 66 257759-2 BUCHA 6 67 941101-4 ARRUELA LISA 5 ZNFE PR 68 922261-1 PARAFUSO ALLEN M5X40 69 266396-1 PARAFUSO CAB RETA M8X24 70 331719-3 TUBO 9 71 163484-4 GUIA DE PROFUND COMPL 73 266237-1 PARAFUSO CAB LISA M8X90 74 265086-3 PARAFUSO ALLEN M5X8 75 345925-4 BASE 76 266085-8 PARAFUSO ALLEN S/CAB M6X10 77 251370-2 PARAFUSO CRM 5 78 450704-8 INDICADOR 27 79 216008-6 ESFERA DE ACO 4 80 233314-4 MOLA DE COMPRES 4 81 912212-2 PARAFUSO CCH M5X12 82 251858-2 PARAFUSO M6X15 83 253811-4 ARRUELA LISA 5 A01 164095-8 GUIA RETA PQ A02 D-19037 LAMINA DE SERRA 7 1/4" 185MM A03 783204-6 CHAVE ALLEN 6MM

Description English LEVER PLATE HEX. NUT M8-13 BOW STOP RING E-12 REAR COVER TAPPING SCREW 4X18 PAN HEAD SCREW M5X45 5007N NAME PLATE FRONT GRIP BRUSH HOLDER CAP 6.5-13.5 CARBON BRUSH CB-153 BOW STOP RING E-12 LEVER PLATE HEX. NUT M8-13 FLAT WASHER 8 ANGULAR PLATE COMPLETE SLEEVE 6 FLAT WASHER 5 HEX. SOCKET HEAD BOLT M5X40 FLAT HEADSQUARE NECKBOLT M8X24 PIPE 9 DEPTH GUIDE COMPLETE CAP SQUARE NECK BOLT M8X90 COUNTERSUNK HEAD SCREW M5X8 BASE H.S.SET SCREW(FLAT POINT)M6X10 PAN HEAD SCREW M5 DIAL 27 STEEL BALL 4 COMPRESSION SPRING 4 COUNTERSUNK HEAD SCREW M5X12 SCREW M6X15 FLAT WASHER 5 GUIDE RULE CARBIDE-TIPPED SAW BLADE 185MM HEX. WRENCH 6

Qty Unit 1 1 PC. 1 PC. 1 2 PC. 3 PC. 1 PC. 1 2 PC. 1 SET 1 PC. 1 1 PC. 1 PC. 1 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 1 PC. 2 PC. 1 1 PC. 1 PC. 1 1 PC. 1 PC. 4 PC. 1 PC. 1 PC. 1 PC. 1 1 PC.


MAKITA - 5007N